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BEIJING EMBFAN TECH LTD
ROOM 633 ZHONG TENG JIAN HUA BUSINESS BUILDING HUILONG GUAN TOWN BEIJING CITY

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . One sample of knitted chlorine-resistant fabric 100%polyester in white
SGS Internal Ref.No. : SL119012601930TX
Test Performed . Selected test(s) as requested by applicant
* * * * *
Sample Receiving Date : Jul 22,2019
Testing Period :Jul 22,2019 - Jul 24, 2019
Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical
Services (Qingdao) Co., Ltd.

Crﬁ tod Ma

Crystal Ma (Account Executive)
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Testing Results
Fz/T 73013-2010 Test Items:
Requirement Judgmen
No. | Test Item & Test method | Unit Test Result
Pass Grade t
1. % —— Fail
(FZ/T 73013-2010, 5.4.6) Width direction 270 86.9
Tensile recovery after N
, Stretch - Resistance to o Length direction 260 89.1
. . () Pass
Chlorinated Water Width direction 260 100.0
(FZ/T 73013-2010, 5.4.7) - '

Sample Photo

*** End of Report ***
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